
Recommended spare parts list

POP UP PIT 2xPCA

F-PPS-02-01-02

POS. ITEM NO. DESCRIPTION QTY/SYSTEM

1 F14-95-3-29-0000-SP Cover lock 1

2 F64-95-5-25-0000 Foot lock 1

3 F64-78-3-20-0060 Sealing Strip Mat 1

4 F64-95-2-53-0000-SP Axial Roller Bearing 4

5 F99-69-5-08-1213-SP Pulley D120 4

6 F95-70-6-10-2213 Rubber buffer M8x20 2

7 F64-78-3-02-0060 Checkerplate for pop-up cover 1

8 F64-78-2-02-0060 Checkerplate for base plate 1

9 F64-04-2-07-0000 Cover disk rubber 4

10 F64-51-4-04-0000 Steel Rope 2020mm 4

12 F14-91-5-02-0040 Steel Rope 2000mm 2

13 F90-28-5-06-0160 Countersunk screw M6x16 60

14 F91-30-5-16-0000 Washer for M16 8

15 F91-03-5-16-0000 Hex head nut M16 8

16 F91-30-5-12-0000 Washer for M12 40

17 F99-69-2-08-0913 Pulley D90 2

Dabico Airport Solutions USA, Cypress.
5665 CORPORATE AVE CYPRESS, CA 90630


